
17
18

22

16

15
14

30

29 22

22

23

33

34

13

13

13

32

26
27

25

28

9

21

13

12

67

3
21

31

24

5

4

19

20

31

1-2 NM

1 NM
12 NM

3 NM

1-2 NM

1 NM

1 NM

1 NM

6 NM

1-2 NM

1-2 NM

1-2 NM
10 NM

12-14 NM
  12 NM

  18 NM

  18 NM

 20 NM

 20 NM

  18 NM

  18 NM

3 NM

3 NM

6 NM 6 NM

8
11

10

THRON2  |  PP2207  |  AL-AL 

GREASE

THREAD LOCK MEDIUM

C.I.S. STEM  
IS POSSIBLE:  
CHECK OUT

EXPLODED DRAWING

PP2207  |  AL-AL

POS PART # PART NAME QTY
01 KD325922902 LINKAGE KIT: MAINLINK & GUIDELINK 1

02 KD325920905 BEARING KIT:  
2 X 61903 2RSR MAX, 4 X 61801 2RSR MAX, 4 X 61901 2RSR MAX 1

03 KD325922904 PIVOT KIT: ALL SCREWS, WASHERS AND SPACERS 1

04 SRAM PART SRAM UDH HANGER 1

05 KD160221010 THRU AXLE 148 X 12 1

06 KD170622081 MOUNTING PLATES BDU 1 1

07 KD170622082 MOUNTING PLATES BDU 2 1

08 KD170622078 DRIVE UNIT SCREWS 4

09 KD325922060 BATTERY COVER 750WH 1

10 KD325922062 SKID PLATE 1

11 KD325922063 MOTOR COVER RIGHT 1

12 KD325922064 MOTOR COVER LEFT 1

13 NORM PART DIN 7984 M4 X 8 SCREW 8

14 KD170622084 USB PORT 1

15 NORM PART ISO 7380-1 M3 X 10 1

16 KD325922065 USB COVER 1

17 KD325922066 CHARGE PORT BRACKET 1

18 NORM PART DIN 7991 M4 X 12 1

19 KD325922068 CHAIN STAY PROTECTOR 1

20 NORM PART SCREW ISO148583 M5X8 2

21 KD325922069 LOCK PLATE 1

22 NORM PART DIN 7991 M3 X 8 4

23 NORM PART DIN 7984 M5 X 8 4

24 NORM PART ISO 7380 M5 X 10 2

25 KD325922028 CHAINGUIDE 1

26 NORM PART DIN 7500 CE M4 X 8 SCREW 1

27 NORM PART WASHER DIN125 M6 1

28 NORM PART WASHER DIN6797 M6 1

29 KD325920029 CABLE PLUG (3 CABLES) 1

30 KD325921029 CABLE BLIND PLUG CLOSED 1

31 KD325922058 M5 BLIND PLUGS 6

32 KD325922074 M6 BLIND PLUGS 5

33 KD325922079 CABLE CLIP FOR BOSCH RAIL 3

34 KD325922077 LOCK COVER 1

MATERIAL ALLOY 7005 - ALLOY 7005

WHEELSIZE
29" / 15 X 110 - 29" / 12 X 148 / MAX TIRE WIDTH 66 MM 
29" / 15 X 110 - 29" / 12 X 148 / MAX TIRE WIDTH WITH FENDERS 58 MM 
27.5"+ / 15 X 110 - 27.5"+ / 12 X 148 / MAX TIRE WIDTH 70 MM 

TRAVEL FRONT 130 MM - REAR 130 MM

SHOCK LENGTH 210 MM - STROKE 50 MM - HARDWARE 25X8 MM

HEADSET UPPER ZS Ø56 MM - LOWER ZS Ø56 MM

FORK 29" - LENGTH 551 MM - RAKE 44 MM

SEATPOST / SEATCLAMP Ø34,9 MM - Ø38,5 MM - MINIMUM INSERT 100 MM

MAX SEATPOST INSERTION M: 230 MM L: 260 MM XL: 290 MM

REAR BRAKEMOUNT POSTMOUNT Ø180 MM - MAX. ROTOR Ø203 MM

REAR AXLE 173 MM / Ø12 MM / PITCH 1,0

RD HANGER SRAM UDH

CHAINGUIDE MOUNT INTEGRATED

CHAINRING CHAINRING SIZE: 34 - CHAINLINE: 52 MM   
CHAINRING SIZE: 36 - CHAINLINE: 55 MM  

KICK STAND MOUNT DIRECT 40 MM

MOTOR BOSCH PERFORMANCE CX GEN4 (SMART SYSTEM)

BATTERY SIZE M-XL: 750WH 

REAR SHOCK SAG SAG IN %: 30 / SAG IN  MM: 15

MAX SYSTEM WEIGHT 150KG



EXPLODED DRAWING
EQP

MATERIAL ALLOY 7005 - ALLOY 7005

WHEELSIZE
29" / 15 X 110 - 29" / 12 X 148 / MAX TIRE WIDTH 66 MM 
29" / 15 X 110 - 29" / 12 X 148 / MAX TIRE WIDTH WITH FENDERS 58 MM 
27.5"+ / 15 X 110 - 27.5"+ / 12 X 148 / MAX TIRE WIDTH 70 MM 

TRAVEL FRONT 130 MM - REAR 130 MM

SHOCK LENGTH 210 MM - STROKE 50 MM - HARDWARE 25X8 MM

HEADSET UPPER ZS Ø56 MM - LOWER ZS Ø56 MM

FORK 29" - LENGTH 551 MM - RAKE 44 MM

SEATPOST / SEATCLAMP Ø34,9 MM - Ø38,5 MM - MINIMUM INSERT 100 MM

MAX SEATPOST INSERTION M: 230 MM L: 260 MM XL: 290 MM

REAR BRAKEMOUNT POSTMOUNT Ø180 MM - MAX. ROTOR Ø203 MM

REAR AXLE 173 MM / Ø12 MM / PITCH 1,0

RD HANGER SRAM UDH

CHAINGUIDE MOUNT INTEGRATED

CHAINRING CHAINRING SIZE: 34 - CHAINLINE: 52 MM  
CHAINRING SIZE: 36 - CHAINLINE: 55 MM 

KICK STAND MOUNT DIRECT 40 MM

MOTOR BOSCH PERFORMANCE CX GEN4 (SMART SYSTEM)

BATTERY SIZE M-XL: 750WH 

REAR SHOCK SAG SAG IN %: 30 / SAG IN  MM: 15

MAX SYSTEM WEIGHT 150KG

PP2207  |  AL-AL

POS PART # PART NAME QTY
01 KD325922902 LINKAGE KIT: MAINLINK & GUIDELINK 1

02 KD325920905 BEARING KIT: 2 X 61903 2RSR MAX, 4 X 61801 2RSR MAX,  
4 X 61901 2RSR MAX 1

03 KD325922904 PIVOT KIT: ALL SCREWS, WASHERS AND SPACERS 1

04 SRAM PART SRAM UDH HANGER 1

05 KD160221010 THRU AXLE 148 X 12 1

06 KD170622081 MOUNTING PLATES BDU 1 1

07 KD170622082 MOUNTING PLATES BDU 2 1

08 KD170622078 DRIVE UNIT SCREWS 4

09 KD325922060 BATTERY COVER 750 WH 1

10 KD325922062 SKID PLATE 1

11 KD325922063 MOTOR COVER RIGHT 1

12 KD325922064 MOTOR COVER LEFT 1

13 NORM PART DIN 7984 M4 X 8 SCREW 8

14 KD170622084 USB PORT 1

15 NORM PART ISO 7380-1 M3 X 10 1

16 KD325922065 USB COVER 1

17 KD325922066 CHARGE PORT BRACKET 1

18 NORM PART DIN 7991 M4 X 12 1

19 KD325922068 CHAIN STAY PROTECTOR 1

20 NORM PART SCREW ISO148583 M5X8 2

21 KD325922069 LOCK PLATE 1

22 NORM PART DIN 7991 M3 X 8 4

23 NORM PART DIN 7984 M5 X 8 4

24 NORM PART ISO 7380 M5 X 10 2

25 KD325922028 CHAINGUIDE 1

26 NORM PART DIN 7500 CE M4 X 8 SCREW 1

27 NORM PART WASHER DIN125 M6 1

28 NORM PART WASHER DIN 6797 M6 1

29 KD325920029 CABLE PLUG (3 CABLES) 1

30 KD325921029 CABLE BLIND PLUG CLOSED 1

31 KD325922058 M5 BLIND PLUGS 6

32 KD325922074 M6 BLIND PLUGS 5

33 KD325922079 CABLE CLIP FOR BOSCH RAIL 3

34 KD325922077 LOCK COVER 1

35 AM140122503 FRONT FENDER KIT: FENDER INCLUDING STAYS AND SCREWS 1

36 AM140122504 REAR FENDER KIT: FENDER INCLUDING STAYS AND SCREWS 1

37 KD130120998 REAR RACK INCLUDING SCREWS 1

EXPLODED DRAWING

36

17
18

22

16

15
14

30

29 22

22

23

33

34

13

13

13

32

26
27

25

28

9

35

21

13

12

67

3
21

36

31

24

37

5

4

19

20

31

1-2 NM

1 NM12 NM

3 NM

1-2 NM

1 NM

1 NM

1 NM

6 NM

1-2 NM

1-2 NM

1-2 NM
10 NM

12-14 NM
  12 NM

  18 NM

  18 NM

 20 NM

 20 NM

  18 NM

  18 NM

3 NM

3 NM

6 NM 6 NM

8
11

10

THRON2 EQP  |  PP2207  |  AL-AL 

GREASE

THREAD LOCK MEDIUM

C.I.S. STEM  
IS POSSIBLE:  
CHECK OUT



EXPLODED DRAWING

POS PART # PART NAME QTY
01 KD220420005 REAR TRIANGLE 1

02 KD325929995 LINKAGE SET: MAINLINK & GUIDELINK 1

03 KD325920004 HANGER 1

04 KD325920005 HANGER NUT 1

05 KD160221002 THRU AXLE 148 X 12 1

06 KD325920006 L - BRACKET 1

07 KD325920007 TWIN WASHER - LOWER POS. 1

08 KD199318004 TWIN WASHER - UPPER POS. 1

09 KD325920021 FORK BUMPER 1

10 NORM PART SCREW DIN 7991 M5 X 20 4

11 KD325921072 
KD325920034

BATTERY COVER 600 
BATTERY COVER 500

1 
1

12 NORM PART SCREW DIN 7991 M3 X 10 6

13 NORM PART NUT DIN 439 M3 2

14 KD325920025 CHARGE PORT BRACKET 1

15 KD325920026 CHARGE PORT COVER 1

16 KD325920027 LOCK COVER 1

17 KD325921216 CABLE CHANNEL 1

18 KD325929997 BEARING SET:  
2 X 61903 2RSR MAX, 2 X 3801 2RSR MAX, 4 X 63802 2RSR MAX 1

19 KD330012296 PIVOT SET: ALL SCREWS, WASHERS AND SPACERS 1

20 KD199119009 BOTTLE CAGE SCREW 2

21 KD325920022 CHAINSTAY PROTECTOR 1

22 NORM PART SCREW ISO 7380 / 1 M5 X 8 1

23 KD325920023 MOTOR COVER SET 1

24 KD325920029 CABLE PLUG 2

25 NORM PART SCREW DIN 7984 M6 X 10 1

26 NORM PART DIN 7500 CE M4 X 8 SCREW 3

27 KD325916095 PROTECTION LINER 2

28 KD325920039 BLIND PLUG M6 4

29 KD170620099 BATTERY EXTENSION (ONLY FOR PT 500 WH) 1

30 NORM PART SCREW DIN 7984 M4 X 14 (ONLY FOR PT 500 WH) 4

31 KD170520003 SPEED SENSOR MAGNET 1

32 KD325921029 CABLE BLIND PLUG CLOSED 1

MATERIAL ALLOY 7005 - ALLOY 7005

WHEELSIZE 29" / 15 X 110 - 29" / 12 X 148 / MAX TIRE WIDTH 66 MM 
27.5"+ / 15 X 110 - 27.5"+ / 12 X 148 / MAX TIRE WIDTH 70 MM

TRAVEL FRONT 130 MM - REAR 130 MM

SHOCK LENGTH 190 MM - STROKE 45 MM - HARDWARE 25X8 MM

HEADSET UPPER ZS Ø56 MM - LOWER ZS Ø56 MM

FORK 29" - LENGTH 541 MM - RAKE 44 MM

SEATPOST / SEATCLAMP Ø31,6 MM - Ø34,9 MM - MINIMUM INSERT 100 MM

MAX SEATPOST INSERTION S: 230 MM M: 260 MM L: 290 MM XL: 320 MM

REAR BRAKEMOUNT POSTMOUNT Ø180 MM - MAX. ROTOR Ø203 MM

REAR AXLE 180 MM / Ø12 MM / PITCH 1,75

RD HANGER FOCUS

CHAINGUIDE MOUNT BOSCH CX GEN4

CHAINRING MIN CHAINRING SIZE: 34 / MAX CHAINRING SIZE: 36 /  
CHAINLINE: 52 MM

KICK STAND MOUNT DIRECT 40 MM

MOTOR BOSCH PERFORMANCE CX GEN4

BATTERY BOSCH 625WH

REAR SHOCK SAG SAG IN %: 30 / SAG IN  MM: 13,5

MAX SYSTEM WEIGHT 135KG

PP2009  |  AL-AL

19

2

528

21

22
3

4

31

1
27

23

30

15
14 12

29

6

9

8

10

17

24

12
24

3212

16

10

11

12

13

7

18

2526

26

20

12-14 NM
6 MM HEX

15 NM
6 MM HEX

15 NM
6 MM HEX

4 NM
3 MM HEX

8-10 NM
18 MM

15 NM
6 MM HEX

8 NM
5 MM HEX

1 NM
2 MM HEX

2-3 NM

1 NM
2 MM HEX

2 NM
2,5 MM HEX

5 NM
3 MM HEX

1,3 NM
3 MM HEX

1,5 NM
2 MM HEX

5 NM
3 MM HEX

5 NM
5 MM HEX

1,3 NM
3 MM HEX

12 NM
6 MM HEX

12 NM
6 MM HEX

15 NM
6 MM HEX

20 NM
8 MM HEX

1 NM
2 MM HEX

THRON2  |  PP2009  |  AL-AL

GREASE

THREAD LOCK MEDIUM

C.I.S. STEM  
IS POSSIBLE:  
CHECK OUT



PP2009  |  AL-AL

POS PART # PART NAME QTY
01 KD220420005 REAR TRIANGLE 1

02 KD325929995 LINKAGE SET: MAINLINK & GUIDELINK 1

03 KD325920004 HANGER 1

04 KD325920005 HANGER NUT 1

05 KD160221002 THRU AXLE 148 X 12 1

06 KD325920006 L - BRACKET 1

07 KD325920007 TWIN WASHER - LOWER POS. 1

08 KD199318004 TWIN WASHER - UPPER POS. 1

09 KD325920021 FORK BUMPER 1

10 NORM PART SCREW DIN 7991 M5 X 20 4

11 KD325921072 
KD325920034

BATTERY COVER 600 
BATTERY COVER 500

1 
1

12 NORM PART SCREW DIN 7991 M3 X 10 6

13 NORM PART NUT DIN 439 M3 2

14 KD325920025 CHARGE PORT BRACKET 1

15 KD325920026 CHARGE PORT COVER 1

16 KD325920027 LOCK COVER 1

17 KD325921216 CABLE CHANNEL 1

18 KD325929997 BEARING SET:  
2 X 61903 2RSR MAX, 2 X 3801 2RSR MAX, 4 X 63802 2RSR MAX 1

19 KD330012269 PIVOT SET: ALL SCREWS, WASHERS AND SPACERS 1

20 KD199119009 BOTTLE CAGE SCREW 2

21 KD325920022 CHAINSTAY PROTECTOR 1

22 NORM PART SCREW ISO 7380 / 1 M5 X 8 1

23 KD325920023 MOTOR COVER SET 1

24 KD325920029 CABLE PLUG 2

25 NORM PART SCREW DIN 7984 M6 X 10 1

26 NORM PART DIN 7500 CE M4 X 8 SCREW 3

27 KD325916095 PROTECTION LINER 2

28 KD170620099 BATTERY EXTENSION (ONLY FOR PT 500 WH) 1

29 NORM PART SCREW DIN 7984 M4 X 14 (ONLY FOR PT 500 WH) 4

30 KD170520003 SPEED SENSOR MAGNET 1

31 KD140120003 FRONT FENDER SET 1

32 KD140120005 REAR FENDER SET 1

33 NORM PART SCREW DIN 7984 M5 X 10 3

34 NORM PART WASHER ISO 7091 - 5 3

35 KD130120998 REAR RACK INCLUDING SCREWS 1

36 NORM PART SCREW DIN 7984 M6 X 16 4

37 NORM PART WASHER ISO 7091 - 6 4

38 KD325921029 CABLE BLIND PLUG CLOSED

EQP

MATERIAL ALLOY 7005 - ALLOY 7005

WHEELSIZE 29" / 15 X 110 - 29" / 12 X 148 / MAX TIRE WIDTH 58 MM

TRAVEL FRONT 130 MM - REAR 130 MM

SHOCK LENGTH 190 MM - STROKE 45 MM - HARDWARE 25X8 MM

HEADSET UPPER ZS Ø56 MM - LOWER ZS Ø56 MM

FORK 29" - LENGTH 541 MM - RAKE 44 MM

SEATPOST / SEATCLAMP Ø31,6 MM - Ø34,9 MM - MINIMUM INSERT 100 MM

MAX SEATPOST INSERTION S: 230 MM M: 260 MM L: 290 MM XL: 320 MM

REAR BRAKEMOUNT POSTMOUNT Ø180 MM - MAX. ROTOR Ø203 MM

REAR AXLE 180 MM / Ø12 MM / PITCH 1,75

RD HANGER FOCUS

CHAINGUIDE MOUNT BOSCH CX GEN4

CHAINRING MIN CHAINRING SIZE: 34 / MAX CHAINRING SIZE: 36 /  
CHAINLINE: 52 MM

KICK STAND MOUNT DIRECT 40 MM

MOTOR BOSCH PERFORMANCE CX GEN4

BATTERY BOSCH 625WH

REAR SHOCK SAG SAG IN %: 30 / SAG IN  MM: 13,5

MAX SYSTEM WEIGHT 135KG

5

21

22

3

4

30

1

27

29

1514
12

28

6

9

8

10

17

24

12

24

12

16

10

11

1213

7
2526

26

20

35

32

31

33

34

34

34

36

36

3737

23

38

19

2
18

5 NM

5 NM

5 NM

8 NM
8 NM

12-14 NM
6 MM HEX

15 NM
6 MM HEX

15 NM
6 MM HEX

8-10 NM
18 MM

15 NM
6 MM HEX

8 NM
5 MM HEX

1 NM
2 MM HEX

2-3 NM

1 NM
2 MM HEX

2 NM
2,5 MM HEX

5 NM
3 MM HEX

1,3 NM
3 MM HEX

1,5 NM
2 MM HEX

5 NM
3 MM HEX

5 NM
5 MM HEX

1,3 NM
3 MM HEX

12 NM
6 MM HEX

12 NM
6 MM HEX

15 NM
6 MM HEX

20 NM
8 MM HEX

1 NM
2 MM HEX

4 NM
3 MM HEX

THRON2 EQP  |  PP2009  |  AL-AL

GREASE

THREAD LOCK MEDIUM

C.I.S. STEM  
IS POSSIBLE:  
CHECK OUT



1

2

3

4

5

6

7

6 NM6 NM
1

2

3

4

6

7

5

6 NM6 NM

1

2

4

6

7

3

8

POS PART # PART NAME QTY
01 KD120421903 STEM KIT 1

02 KD120421902 SPACER KIT 1

03 KD120421034 HEADSET COVER ICR C.I.S. 1

04 ACROS PART ACROS ZS56 UPPER PART FOR INTEGRATED CABLE ROUTING 1

05 ACROS PART ACROS ZS56 BLOCK LOCK LOWER PART 1

06 KD170520021 STEERER PROTECTOR HOSE FOR S–M 1

07 KD170520022 STEERER PROTECTOR HOSE FOR L–XL 1

08 ACROS PART ACROS ZS56 LOWER PART 1

BIKES
WITH BLOCK LOCK  WITHOUT BLOCK LOCLOCK
FOCUS SAM2  |  PP2101 FOCUS SAM2  |  PP2101

JAM2 6. SERIES  |  PP2004

THRON2, THRON2 EQP  |  PP2207, PP2009

JARIFA2  |  PP2209. PP2010

AVENTURA2  |  PP2209, PP2010

JAM  |  PP2204, PP2103

THRON, THRON EQP  |  PP2104

POS PART # PART NAME QTY
01 KD120421027 STEM KIT 1

02 KD120421902 SPACER KIT 1

03 KD120421034 HEADSET COVER ICR C.I.S. 1

04 ACROS PART ACROS ZS56 UPPER PART FOR INTEGRATED CABLE ROUTING 1

05 ACROS PART ACROS ZS56 LOWER PART 1

06 KD170520021 STEERER PROTECTOR HOSE FOR S–M 1

07 KD170520022 STEERER PROTECTOR HOSE FOR L–XL 1

BIKES
THRON2, THRON2 EQP  |  PP2207, PP2009

JARIFA2  |  PP2209. PP2010

AVENTURA2  |  PP2209. PP2010

POS PART # PART NAME QTY
01 KD120421903 STEM KIT 1

02 KD120421902 SPACER KIT 1

03 KD120421034 HEADSET COVER ICR C.I.S. 1

04 ACROS PART ACROS ZS56 UPPER PART FOR INTEGRATED CABLE ROUTING 1

05 ACROS PART ACROS ZS66 LOWER PART 1

06 KD170520021 STEERER PROTECTOR HOSE FOR S–M 1

07 KD170520022 STEERER PROTECTOR HOSE FOR L–XL 1

BIKES
JAM2  7. SERIES  |  PP2201

2

1

3

4

5

6

7

6 NM
6 NM

STEM / VARIOUS VARIATIONS

COCKPIT WITHOUT BLOCK LOCK COCKPIT 1.8 WITHOUT BLOCK LOCK COCKPIT 30° WITHOUT BLOCK LOCKCOCKPIT WITH BLOCK LOCK


